
kogawa
Text Box
RESIDUALS HANDLING BUILDING AS-BUILTS Supplement to the DCMWTP Condition Assessment & Improvement Recommendations RFP August 2022

jhubbard
Rectangle



































DCMWTP Active Assets

Asset Description Class Commission Date

ACCT ‐ 20097175000‐1 RPP WTR TREATMENT PLANT #1 BACKFLOW 1/15/2009

ACCT ‐ 20097175000‐2 RPP WTR TREATMENT PLANT #1 BACKFLOW 1/15/2009

ACCT ‐ 20097180000‐1 RPP WTR TREATMENT PLANT #2 BACKFLOW 1/15/2009

ACCT ‐ 20097180000‐3 RPP WTR TREATMENT PLANT #2 BACKFLOW 1/15/2009

ACCT ‐ 20097180000‐4 RPP WTR TREATMENT PLANT #2 BACKFLOW 8/12/2010

ACCT ‐ 20097180000‐5 RPP WTR TREATMENT PLANT #2 BACKFLOW 8/12/2010

AFIF SITE Ammonia Feed Injection Facility Site SITE 1/28/2010
[...]
Table 1-1.  Design Conditions – Normal Mode ....................................................................................... 12 
Table 1-2. Design Conditions – Impaired Mode ..................................................................................... 13 
Table 1-3.  Solids Removal Equipment Summary ................................................................................. 14 
Table 1-4. Solids Removal Equipment Ranking ..................................................................................... 15 
Table 1-5. Strainer Backwash Recovery System Equipment Summary*...................................... 15 
Table 1-6. Stage 1 Ultrafiltration Operating Parameters .................................................................... 17 
Table 1-7. Stage 2 Ultrafiltration System Operating Parameters .................................................... 18 
Table 1-8. Scenario 1: Normal Strainer BW Mode, Three Stage 2 UF Trains, Plate Settlers . 19 
Table 1-9. Scenario 2: Normal Strainer BW Mode, Three Stage 2 UF Trains, Plate Settlers & 
DAF .......................................................................................................................................................................... 19 
Table 1-10. Scenario 3, Impaired Strainer BW Mode, Three Stage 2 UF Trains, Plate Settlers 
& DAF ...................................................................................................................................................................... 19 
Table 1-11. Scenario 4, Impaired Strainer BW Mode, Four Stage 2 UF Trains, Plate Settlers 
& DAF ...................................................................................................................................................................... 19 
Table 1-12. Estimate of Probable Cost for Strainers Backwash Water Recovery ..................... 20 
Table 2-1. Summary of Design and Operating Parameters for Stage 2 UF System .................. 21 
Table 2-2. Zenon UF Scope of Supply ......................................................................................................... 22 
Table 2-3. Stage 2 Header Conditions with Three Trains Operating ............................................. 29 
Table 2-4. Stage 2 Header Conditions with Four Trains Operating ............................................... 29 
Table 2-5. Velocity in Upsized Feed and Permeate Headers ............................................................. 29 
Table 2-6. Stage Scour Air System Operating Summary ..................................................................... 30 
Table 2-7. Summary of Proposed Modifications .................................................................................... 31 
Table 2-8. Estimation of Probable Cost for UF Train Addition ......................................................... 32 
Table 3-1.  Design Conditions – DAF System ........................................................................................... 38 
Table 3-2.  Major Mechanical Equipment ................................................................................................. 38 
Table 3-3 – Summary of Proposed Modifications ................................................................................. 42 
Table 3-4 Estimation of Probable Cost for DAF Addition ................................................................... 43 
Table 4-1. Estimated raw water solids generation, MWD Lake Skinner (CDM, 20102). ....... 46 
Table 4-2. Centrifuge influent estimates for the DCMWTP from a "Solid-Liquid Mass 
Balance" model (CDM, 2010) ........................................................................................................................ 48 
Table 4-3. Simple comparison of single to dual centrifuge operation at the DCMWTP 
assuming 73.5 hours equipment operation time required per week. ........................................... 52 



 

 

 

            iv 

 

Table 4-4 – Summary of Proposed Modifications ................................................................................. 53 
Table 4-5 – Estimation of Probable Cost for Centrifuge Addition ................................................... 54 
Table 5-1. DBP Reduction Alternatives ..................................................................................................... 67 
Table 5-2. Options for DBP Reduction at the DCMWTP ...................................................................... 68 
Table 5-3. Criterion Weighting ..................................................................................................................... 71 
Table 5-4. Screening Level Decision Matrix ............................................................................................. 72 
Table 5-5. Decision Matrix Results .............................................................................................................. 74 
Table 5-6. Level Two Evaluation of Potential Options ........................................................................ 75 
Table 5-7. Prioritized Alternatives .............................................................................................................. 80 

 
List of Figures 
Figure ES - 1. Strainer Backwash Recovery System Schematic ........................................................... 2 
 
Figure 1-1. Bollfilter type 6.18/500 DN 500 Automatic Backwash Strainer .............................. 10 
Figure 1-2. Strainer Backwash Recovery System Schematic ............................................................ 12 
Figure 1-3. Hydro International, Grit King ............................................................................................... 13 
Figure 1-4. Smith-Loveless, PISTA V10 ..................................................................................................... 14 
Figure 1-5. Ovivo, Jeta ...................................................................................................................................... 14 
Figure 1-6. Proposed Strainer Backwash Recovery System Location ........................................... 16 
Figure 2-1. Existing Stage 2 Trains, Upper Plan View .......................................................................... 24 
Figure 2-2. Existing Stage 2 Trains, Upper Plan View .......................................................................... 25 
Figure 2-3. Proposed Stage 2 Expansion (Fourth Train), Lower Plan View ............................... 26 
Figure 2-4. Proposed Stage 2 Expansion (Fourth Train), Upper Plan View ................................ 27 
Figure 2-5. Proposed Stage 2 Expansion (Fourth Train), Section View ........................................ 28 
Figure 2-6. Traveling Bridge Crane ............................................................................................................. 30 
Figure 3-1. Turbidity Data from Stage 2 Reject ...................................................................................... 35 
Figure 3-2. Stage 3 Process Flow Diagram with Proposed Modifications ................................... 37 
Figure 3-3. Component layout of proposed DAF System .................................................................... 39 
Figure 3-4 – Proposed Strainer Backwash Recovery System Location ........................................ 43 
Figure 4-1. Process Flow Diagram with proposed modifications ................................................... 46 
Figure 4-2. Layout of the new centrifuge and centrifuge feed pump............................................. 50 
Figure 4-3. Existing and new centrifuge feed pumps. .......................................................................... 51 
Figure 4-4. Picture and general dimensions for Alfa Laval ALDEC 45 .......................................... 51 
Figure 5-1. TOC Concentrations in Raw and Finished Water at the DCMWTP .......................... 59 
Figure 5-2. TTHM Concentrations at Sampling Sites in the Distribution System ..................... 60 
Figure 5-3. TTHM LRAA Trends in the Distribution System ............................................................. 61 
Figure 5-4. TTHM OEL Trends in the Distribution System ................................................................ 62 
Figure 5-5. HAA5 Concentrations at Sampling Sites in the Distribution System ...................... 63 
Figure 5-6. TOC vs. TTHM Concentrations in Finished Water .......................................................... 64 
Figure 5-7. Lack of Simple Correlation between FW TOC and FW TTHM ................................... 65 
Figure 5-8. Option for GAC Siting ................................................................................................................. 77 
Figure 5-9. Alternative for GAC Siting ........................................................................................................ 78 
Figure 5-10. Option for UV Siting ................................................................................................................. 79



 

1 
 

Executive Summary 

The David C. McCollom Water Treatment Plant (DCMWTP), owned and operated by the Olivenhain 

Municipal Water District (OMWD), is a 34 MGD ultrafiltration membrane treatment plant utilizing 

surface water from either the Colorado River or the State Water Project via the Metropolitan Water 

District of Southern California (MWD) and the San Diego County Water Authority (SDCWA).  Hazen 

and Sawyer (Hazen) is assisting OMWD with the evaluation of potential improvements to various 

processes at the DCMWTP as part of a Capacity Reliability Study.  A series of Technical Memoranda 

(TM) were prepared as part of this study, and each TM addressed a different process improvement being 

considered as part of this study. Sections 2 through 5 of this report correspond to TM 1 through 5, 

respectively.  The processes evaluated included:  

• Recovery of the Backwash Waste Water from the Strainers (TM 1) 

• Addition of One UF Membrane Treatment Train to Stage 2 (TM 2) 

• Addition of a Dissolved Air Flotation (DAF) System to Stage 3 (TM 3) 

• Addition of a Centrifuge to Stage 4 (TM 4) 

• Evaluation of Disinfection Alternatives and DBPs Control (TM 5) 
 
Strainers Backwash Waste Water Recovery  

The investigation of the proposed strainer backwash recovery (SBWR) system led to evaluation of two 

modes of operation: normal mode and impaired mode.  The normal mode of operation would be carried 

out for approximately ten (10) months of the year, when the raw water quality is relativity good and the 

strainers backwash according to the scheduled timer. When the raw water quality is diminished, the 

elevated suspended solids concentration and presence of filamentous algae will cause the SBWR system 

to operate in impaired mode. The impaired raw water will require a greater degree of solids and algae 

removal.  

The SBWR system will include solids removal, flow equalization, and a pump station to send the flow 

either to the existing BWWEQ tank (normal mode) or to the new DAF (impaired mode).  This is shown 

in the schematic presented in Figure ES - 1. This system can be further optimized in the preliminary 

design to potentially eliminate the need for the transfer pumps from the Recovery EQ tank to the 

BWWEQ and the DAF system in Stage 3. 

Three types of equipment that remove solids were investigated and ranked (Table ES - 1) based on cost, 

power consumption, and footprint. The systems from Hydro International and from Smith &Loveless Inc. 

were ranked similarly. However, for conservative reasons, Smith & Loveless was considered in the cost 

estimate for this study (the higher cost of the two). 

The solids removal equipment is proposed to be located in the same building with the new DAF system 

for Stage 3, which is west of the existing Stage 3 building. Alternatively, the system can be placed outside 

under a canopy. The cost estimate considered the solids removal system in a building.  



 

2 
 

Figure ES - 1. Strainer Backwash Recovery System Schematic 

  Table ES - 1.  Solids Removal Equipment Ranking  

 

Manufacturer Model Cost 
Power 

Consumption 
Footprint Overall Rank 

Hydro International  Grit King 3 3 3 9 

Smith & Loveless Inc. PISTA V10 2 2 3 7 

Ovivo Jeta 1 1 1 3 

 

The recovered water will impact other stages of the treatment, including Stages 2 and 3. Stage 2 feeds 

from the existing backwash waste EQ tank (BWWEQ), which has sufficient buffer capacity to hold the 

strainers backwash water in the normal operating mode. When the strainers would operate in impaired 

mode, which generates significantly more waste water volume, the BWWEQ tank will likely overflow. 

The overflow condition can be addressed by operating with all four UF trains in Stage 2, or by increasing 

the current capacity of Stage 2 from 850 gpm/train to 1,000 gpm/train (design capacity). Another option 

for preventing BWWEQ tank overflow is sending some of the strainers backwash waste water to the 

storm drain. 

UF Train Addition to Stage 2 

The DCMWTP utilizes two separate UF systems referred to as Stage 1and Stage 2.  The Stage 1 UF 

system is the primary water treatment for the plant. Stage 2 treats Stage 1 reject as well as supernatant 

from Stage 3 plate settlers that recover backwash from Stage 2. With the current configuration, the Stage 

2 UF system is a choke point in the overall plant production.  Stage 2 is comprised of three UF trains.  

When one train is taken offline for cleaning or service, the overall plant capacity is reduced by 

approximately 33%.  This study evaluated the feasibility of expanding the Stage 2 UF system by 33% 

with the addition of one more train.  



 

3 
 

The proposed location for the new UF train is directly adjacent to the existing train, where the CIP pumps 

are currently located, at the western end of the membrane trains. The addition of a new train next to train 

13 will require relocation of the CIP pumps, CIP piping, chemical feed piping, and the elevated walkway.  

The compressed air equipment, currently located in the area north of the Stage 2 membrane trains, would 

require relocation outside the membrane building (north side). The CIP pumps would be relocated to the 

area previously occupied by the compressed air system.   

The addition of the forth train will require saw-cutting, demolition, forming a new foundation, doweling 

into the existing floor slab, and providing watertight joints all around.  Based on review of the record 

drawings and photos of the interior of the water treatment building, it appears feasible to add a new fourth 

basin of similar dimensions adjacent to the existing Stage 2 basins without compromising the building 

foundation or outer metal building structure.   

The elevated walkway that currently surrounds train 13 will need to be reconfigured. If the existing 

walkway structure is reused, the spacing between the support columns and the basin wall will likely 

encroach on much of the available space that traverses between the north and south roll-up doors.  If a 

new walkway is installed, it can be designed such that the support columns and the stairs are positioned to 

maximize the clearance to move equipment through this area. The cost estimate presented in this 

document considers that a new walkway would be required. 

The chemical feed lines that are routed from the chemical rooms along the south wall and underneath the 

elevated walkway will need to be moved underneath the relocated elevated walkway, similar to the 

existing chemical piping arrangement. Final location of the stairs will be determined during preliminary 

design. Table ES - 2 summarizes the proposed modifications.  

Table ES - 2. Summary of Proposed Modifications to Stage 2 

 

Item Comment 

Add Concrete Basin 
Will require significant modifications to the existing plant 
infrastructure, including concrete work inside the membrane 